



Certificate of Compliance - CoCom

Germanischer Lloyd

Industrial Services India Pvt. Ltd

Certificate No.:
Page 1 of 1

INSTRUMENT TUBE FITTINGS

Subject: Pressure Testing of 1/4" Male Connector
Owner/Operator: Panam Engineers Pvt. Ltd.
Location: R-639, TTC Industrial Estate, Rabale,
MIDC, Navi Mumbai – 400 701

This is to certify that the above described material 1/4" NPT Male x 1/4" NPT OD tube has been pressure tested for 24,000 PSI and pressure hold for 5 minute. No leakage was observed during testing. Detailed Codes & Standards in particular – SAE J1926/3.

Material Test Certificate for 1/4" NPT (M) x 1/4" OD tube male connector reviewed. Material Test Certificate for Nut & Body – 9/16" AF Ferrul (Front & Back) made from 10 mm Round Bar

Mumbai

Germanischer Lloyd

Industrial Services India Pvt. Ltd



Arun Kapurwar
Sr. Manager (Instrumentation)